

Test Certificate



Tests Conducted By: NEWMANS TEST TAG & EXIT LIGHTING

On Behalf Of: BDS PAUL, 168 MAGNESIAM DR

Site: BDS CRESTMEAD

Location: FACTORY 2

Asset: BDS585 Description: BENCH SANDER Testcode:
Make: Model: Serial No:

Test	Result	Unit	Status
Plugs			Pass
Flexible cord			Pass
Cover / Guards			Pass
Insulation Resistance	0.32	MOhm	Fail

Comments:

Overall Status: Fail

Date Of Test: 6/07/2012

Test Instrument: Seaward PrimeTest 300 12A-0602

Tested By: GREGN

Signed By: